



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V. Vía José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P. 54900	Aceromex, S.A. de C.V. Vía José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P. 54900	341825
		FECHADATE
		04/07/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	ANALISIS		%S	%Si
								%Mn	%P		
4500180220	10213261-320	0013159459	0013182678	311221	CUAD 4.000 0.1196 CGBSDP STK	6000 mm	0.0910	0.3400	0.0080	0.0060	0.0100
4500180220	10213261-150	0012920774	0013126346	306202	CUAD# 2.000##0.2500 CGBSDN STK	6096 mm	0.1700	0.9500	0.0220	0.0070	0.0280

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ks.)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)				
4500180220	10213261-320	0013159459	0013182678	77	62	54	30	A500	Grado B	171530	Made in Mexico
4500180220	10213261-150	0012920774	0013126346	86	81	66	30	A500	Grado B	270549	Made in Mexico